
 

4R
JR (先)
15-031

National Water Supply and Drainage Board 
The Democratic Socialist Republic of Sri Lanka 

 
 
 
 
 
 
 
 
 
 
 

THE PREPARATORY SURVEY 
ON 

WATER SECTOR DEVELOPMENT 
PROJECT III 

IN 
THE DEMOCRATIC SOCIALIST REPUBLIC 

 OF SRI LANKA 
 
 
 
 

FINAL REPORT 
 

VOLUME I 
 

EXECUTIVE SUMMARY 
 
 
 
 
 
 
 
 

May 2015 
 
 
 
 
 

Japan International Cooperation Agency (JICA) 
 
 

Nihon Suido Consultants Co., Ltd. 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
EXCHANGE RATE 
Central Bank of Sri Lanka 
(Data as of December 2014) 
 
USD 1 ＝ LKR 131.02 
USD 1 ＝ JPY 119.37 
JPY 1 ＝ LKR 1.0976 



LOCATION MAP OF THE SURVEY AREA 
[...]
by additional production capacity of 140,000 m3/day. It is noted that the capacity of intake to be 
constructed in Phase II is proposed to be 294,000 m3/day, including required capacity for the 
Phase II.(Lot-1) 

 Construction of new Kesbewa ground reservoir with a capacity of 18,500 m3 (Lot-3) 
 Construction of new Delkada ground reservoir with a capacity of 10,000 m3 (Lot-3) 
 Construction of new Bandaragama ground reservoir with a capacity of 20,000 m3 (Lot-3) 
 Construction of new Keselwatta ground reservoir with a capacity of 4,000 m3 at existing 

Keselwatta Tower site (Lot-3) 
 Expansion of existing Moratuwa ground reservoir (4,600 m3) by 20,000 m3 (Lot-3) 
 Installation of inlet flow and pressure chamber with SCADA instruments at existing Panadura 

(G7) ground reservoir (Lot-3) 
 Construction of transmission pipe of DI 1200 mm from Kandana WTP to Horana with a length 

of approximately 6 km (Lot-2) 
 Construction of transmission pipe of DI 1200 mm from Kandana WTP to new Bandaragama 

Ground Reservoir with a length of approximately 19 km (Lot-2) 
 Construction of transmission pipe of DI 400 mm from Keselwatta to existing / new Moratuwa 

ground reservoirs with a length of approximately 3 km (Lot-2) 
 Construction of distribution feeder mains with a total length of approximately 135 km and 

creation of 60 district metered areas (11 district metered areas in Moratuwa are included in the 
project of NRW reduction in Dehiwala and Moratuwa) (Lot-5 and 8) 

 Construction of distribution system by installation of new pipes and re-arrangement of existing 
system with a total length of approximately 1,528 km (in 60 DMAs excluding Moratuwa Area) 
(Lot-6 and 7) 

 Construction of service pipes for the new connections with a total number of 78,000 connections  
(in 60 DMAs excluding Moratuwa Area) (Lot-9) 

 Installation of Transmission / Distribution Pumps at WTP and Reservoirs (Lot-4) 
 Emergency supply arrangement branching from existing DI800 transmission at Piliyandala 

junction to existing DI500 distribution main from Maharagama ground reservoir (Lot-2) 
 Procurement of equipment for O&M (Lot-10) 

 
The definitions of the pipes are described below. 
 

- Distribution feeder main is the pipe to metered point of each DMA from WTP / Ground 
Reservoirs (Dia. 225 – 1200 mm) 

- Secondary main is the pipe for the distribution to the demand centers from metered point from 
each DMA (Dia.110 – 500 mm ) 

- Tertiary main is the pipe (HDPE 63 mm) along the road / array / pass in front of customer 
properties 

 



Final Report Chapter 5 
Volume I - Executive Summary Facility Plan 

5-2 

 
Figure 5.1.1: Summary of Project Component of the Project of KGWSSII 
Source: JICA Survey Team 
 
5.1.2 Headworks 
 
(1) General 
 
Proposed expansion of Kandana WTP is summarized as shown in Table 5.1.1. 
 
Table 5.1.1: Proposed Staged Development of the Intake and WTP 

Facility 
Phase I Phase II Phase III 

Stage 1 Stage 2 Stage 1 Stage 2 
Existing 2020 2025 2032 2040 

Intake and Raw Water Transmission System 126,000 - 294,000 - - 
Water Treatment Plant 60,000 60,000 140,000 70,000 70,000 

Total Capacity of Intake and RWTS 126,000 126,000 420,000 420,000 420,000 
Total Capacity of WTP 60,000 120,000 260,,000 330,000 400,000 

Source: KGFSII 
 
The ground level of the land for the new WTP for Phase II and III proposed in MPU/2013 is lower than 
flooding level. In addition many resettlements will be required. After site visit and discussion with 
NWSDB, the proposed land for the expansion of WTP for the Phase II and Phase III (6.15 ha) is changed 
to the empty space of the existing Kandana WTP and the adjacent land which is required to be acquired 
(maximum required area to be acquired is approximately 1.30 ha). 
 
The location and boundary of the land provided in the existing Kandana WTP are shown in Figure 5.1.2. 
 

Construction of Kandana Phase II WTP 
including Pumping Station (Lot-1)

Construction of Transmission Pipe to Horana (Lot-2)

Construction of Transmission Pipe to Bandaragama 
(Lot-2) Construction of Delkada Reservoir and Pumping Station and Construction of 

Branch Pipe from Transmission Main to Delkada Reservoir (Lot-3&4)

Construction of Bandaragama Reservoir 
and Pumping Station (Lot-3&4)

Construction of Keselwatta Reservoir and Pumping Station (Lot-3&4)

Construction of Moratuwa Reservoir and Pumping Station including 
Emergency Arrangement for Dehiwala Reservoir (Lot-3&4)

Construction of Feeder Mains (Lot-5)
Construction of Transmission Pipes  (Lot-2)

Creation of Zone, Distribution Areas and DMAs
(Detail is shown in 5.2.2 (4) in Main Report)
(Lot-8)

Construction of Transmission Pipe from Keselwatta to Moratuwa (Lot-3&4)

• Construction of Secondary Mains to from DMA 
Inlets to Distribution Centers (Details are shown in 
“Volume IV Drawings”) (Lot-6)

• Construction of Tertiary Pipes from Secondary 
Mains (Estimated based on the Numbers of New 
Connection) (Lot-7)

• New Connection of 78,000 (Lot-9)
• Procurement of O&M Equipment (Lot-10)

Emergency Arrangement for Maharagama Reservoir (Lot-2)

Construction of Transmission Pipe from Bandaragama 
Reservoir to Bandaragama Junction (Lot-2)Inlet Arrangement for Existing 

Panadura (G7) Reservoir (Lot-3)



Final Report Chapter 5 
Volume I - Executive Summary Facility Plan 

5-3 

 
Figure 5.1.2: Location and Boundary of Proposed Kandana Phase II WTP 
Source: JICA Survey Team 
 
(2) Intake and Raw Water Transmission System 
 
Existing intake facility and raw water conveyance pipe are located in the existing Kandana WTP. 
 
NWSDB has proposed to construct intake with a capacity of 294,000 m3/day for both Phase II and III at 
once considering the difficulty in construction at river and environmental impact to the Kalu River. When 
two intakes are constructed, difficulty and negative environmental impact will become almost double. 
The raw water shall convey to the proposed receiving well / distribution chamber by pumping through 
two raw water transmission pipes. 
 
(3) Selection of Treatment Method 
 
The treatment method shown in Figure 5.1.3 is proposed be employed. This treatment method is basically 
the same treatment method employed in existing Phase I facilities which have not been in water quality 
and O&M, and it is a very common treatment method for the surface water treatment in Sri Lanka. 
 
The summary of proposed method is shown in Figure 5.1.3. 
 

Land 
proposed in 
MPU/2013 

Existing 
Kandana WTP Land 

To be 
Aqcuired 
for Alt.2B 

Land 
To be 

Aqcuired for 
both 

Alternatives 



Final Report Chapter 5 
Volume I - Executive Summary Facility Plan 

5-4 

 
Figure 5.1.3: Proposed Treatment Method 
Source: JICA Survey Team 
 
(4) Proposed Process WTP Facilities and Equipment 
 
Major process facilities are set out next to on-going major process facilities as shown in Figure 5.1.4. 
And the sizes of major process facilities are shown in Table 5.1.2. 
 
Table 5.1.2: Comparison of Process Facilities 

Facility Existing / On-going Phase I Proposed Phase II 
120,000 m3/day – 2 Streams 140,000 m3/day – 2 Streams 

Receiving Well 5.0W x 6.4L x 4.5H x 1 3.0W x 6.4L x 4.5H x 2 
Rapid Mixing Well Hydraulic Mixing 

2.0W x 2.5L x 3.86H x 6 
Hydraulic Mixing 
2.0W x 2.5L x 3.86H x 6 

Flocculator Vertical Baffled Channel 
(3 unit per stream) 
1.1W x 10.0L x 3.60H x 2 
1.5W x 10.0L x 3.65H x 2 
1.9W x 10.0L x 3.70H x 2 
Spacing of Baffle Wall: 
1.34m 

Vertical Baffled Channel 
(3 unit per stream) 
1.1W x 12.0L x 3.60H x 2 
1.4W x 12.0L x 3.65H x 2 
1.8W x 12.0L x 3.70H x 2 
Spacing of Baffle Walls: 
1.00m 

Sedimentation Basin 10.0W x 50.0L x 4.0H x 6 12.0W x 45.0L x 4.0H x 6 
Filter 3.6W x 10.8L x 16 4.6W x 10.0L x 16 
Backwash Water 
Recovery Tank 

5.0W x 10.0L x 2.0H x 2 7.0W x 16.5L x 2.0H x 2 

Clear Water Res. 16.0W x 20.0L x 5.0H x 4 22.0W x 29.0L x 5.0H x 4 (with Distribution Capacity) 
Sludge Treatment 
 

Design Turbidity: 20 NTU 
Sludge Thickener: 
φ15.0 x 2.5H x 2 
Mechanical Dewatering x 1 (Plan) 
Sludge Lagoon: 
25.0W x 30.0L x 3.0H x 4 

Design Turbidity: 40 NTU 
Sludge Balancing Tank: φ12.5 x 4.0H x 2 
Sludge Thickener: φ20.0 x 3.5H x 2 
Mechanical Dewatering x 2 
Drying Bed: 25.0W x 30.5L x 1.0H x 24 

Source: JICA Survey Team 
 
 

Receiving Well /
Distribution Chamber Rapid Mixing Chamber Flocculator

Sedimentation BasinRapid Filter

Sludge Treatment

Clear Water Tank

Pre
Chlorination and
 pH Adjustment

Coagulant

Post
Chlorination and
pH Adjustment



Final Report Chapter 5 
Volume I - Executive Summary Facility Plan 
 

5-5 

 
Figure 5.1.4: Proposed Layout of Process Facilities 
Source: JICA Survey Team 



Final Report Chapter 5 
Volume I - Executive Summary Facility Plan 
 

5-6 

5.1.3 Transmission and Distribution System 
 
The proposed transmission system is in Figure 5.1.5 and Figure 5.1.6. 
 
(1) Storages 
 
The proposed storage capacities are shown in Table 5.1.3. Six ground reservoirs are required to be 
constructed in Phase II and land acquisitions are necessary for four reservoirs, other than the existing 
Moratuwa ground reservoir and clear water reservoir of Kandana Phase II WTP. The proposed 
transmission pipes are shown in Table 5.1.4. The proposed distribution feeder mains for the creation of 60 
DMAs are shown in Table 5.1.5. 
 
Table 5.1.3: Proposed Storage Capacity 

Storage 
Capacity (m3) 

Existing Phase II 
for 2025 

Phase III 
for 2040 Total 

Kandana Phase II CWR New - 12,000 16,000 28,000 
Delkada GR New - 10,000 5,000 15,000 
Bandaragama GR New - 20,000 13,000 33,000 
Keselwatta GR New - 4,000 0 4,000 
Kesbewa GR New - 18,500 0 18,500 
Moratuwa GR Expansion 4,600 20,000 0 24,600 

Total 4,600 84,500 34,000 123,100 
Source: JICA Survey Team 
 
The PC tanks are recommended for the proposed new Kesbewa and Moratuwa reservoirs because of 
limitation of the lands. And PC tanks are proposed for the proposed Delkada reservoir to utilize residual 
head in the transmission system for the energy saving in the distribution. 
 
The types of pumps are selected by the purpose of pumping to try to minimize energy in operation. The 
proposed transmission and distribution pumps are shown in Table 5.1.6. 
 
Table 5.1.4: Proposed Transmission Mains 

Project 
Phase 

Pipe 
Material 

Nominal Pipe 
Diameter (mm) 

Pipe Length 
(m) 

Existing CI 600 1,020 

 DI 400 3,690 

  800 25,220 

  1000 17,300 

  1200 8,340 
  Sub-Total 55,570  

Phase II DI 400  3,050 
 for 2025   800  970  

    1,200  23,520 
  Sub-Total 27,540  

Phase III DI 1,000  11,440  
for 2040 Sub-Total 11,440  

Total 94,550 
Source: JICA Survey Team 
 
Table 5.1.5: Proposed Distribution Feeder Mains 

Pipe 
Material 

Nominal Pipe 
Diameter 

(mm) 

Pipe 
Length 

(m) 

Pipe 
Material 

Nominal Pipe 
Diameter 

(mm) 

Pipe 
Length 

(m) 

Pipe 
Material 

Nominal Pipe 
Diameter 

(mm) 

Pipe 
Length 

(m) 
DI 400 24,166 DI 800 12,320 HDPE 280 7,340 
DI 500 33,930 DI 900 545 HDPE 315 4,464 
DI 600 15,087 DI 1000 2,683 HDPE 400 19,271 
DI 700 11,146 DI 1200 3,327    

       Total 134,279 
Source: JICA Survey Team 
 



Final Report Chapter 5 
Volume I - Executive Summary Facility Plan 
 

5-7 

In addition, total of approximately 1,528 km of distribution systems in DMA and service pipes for 
approximately 78,000 connections were estimated (for 60 DMA excluding Moratuwa Area, which is 
proposed to be implemented under the project of “NRW Reduction in Dehiwala and Moratuwa”) 
 
Table 5.1.6: Proposed Transmission and Distribution Pumps 

Location Pump Outline 
Number of 

Unit 
(Stand-by) 

Type of 
Pump 

Proposed 
Kandana Phase II 
WTP 

1) Transmission Pump to New Kesbewa Gr. Res. 
Horizontal, centrifugal volute 
32.4 m3/min x 51 m x 375 kW 

2) Transmission Pump to New Delkada Gr. Res. and New 
Bandaragama Gr. Res. 

Horizontal centrifugal volute 
40.4 m3/min x 33 m x 300 kW 

3) Distribution Pump to Horana South Area 
Horizontal, centrifugal volute 
12.7 m3/min x 39 m x 120 kW 

4) Distribution Pump to Millaniya Area 
Horizontal, centrifugal volute 
6.2 m3/min x 38 m x 60 kW 

3 (1) 
 
 

3 (1) 
 
 
 

2 (1) 
 
 

2 (1) 

Variable speed 
 
 
Variable speed 
 
 
 
Variable speed 
 
 
Variable speed 

Proposed 
Bandaragama Gr. 
Res. 

1) Transmission Pump from New Bandaragama Gr. Res. to Ex. 
Panadura (G7) Gr. Res. and New Keselwatta Gr. Res. and New. 
Moratuwa Gr. Res. 

Horizontal, centrifugal volute 
11 m3/min x 35 m x 90 kW 

2) Distribution Pump from New Bandaragama Gr. Res. to Panadura 
East, Panadura Central, Bandaragama and Kidelpitiya Areas 

Horizontal, centrifugal volute 
28.3 m3/min x 34 m x 220 kW 

3 (1) 
 
 
 
 

3 (1) 

Fixed speed 
 
 
 
 
Variable speed 

Proposed 
Keselwatta Gr. 
Res. 

1) Transmission Pump from New Keselwatta Gr. Res. to Ex. 
Keselwatta Tower 

Horizontal, centrifugal volute 
16.4 m3/min x 38 m x 150 kW 

2 (1) Fixed speed 

Ex. Moratuwa Gr. 
Res. Site 

1) Transmission Pump from Ex. Moratuwa Gr. Res. to Ex. Moratuwa 
Tower 

Horizontal, centrifugal volute 
12.3 m3/min x 45 m x 130 kW 

2) Distribution Pump from New Moratuwa Gr. Res. to Moratuwa 
Distribution 

Horizontal, centrifugal volute 
26.1 m3/min x 19 m x 115 kW 

3) Emergency Pump from New Moratuwa Gr. Res. to Ex. Dehiwala 
Gr. Res. with Distribution 

Horizontal, centrifugal volute 
28.5 m3/min x 45 m x 290 kW 

2 (1) 
 
 
 

3 (1) 
 
 
 
2 

Fixed speed 
 
 
 
Variable speed 
 
 
 
Fixed speed 

Proposed 
Kesbewa Gr. Res 

1) Transmission Pump from Kesbewa Gr. Res. to Moratuwa Gr. Res. 
Horizontal, centrifugal volute 
17.4 m3/min x 23 m x 95 kW 

2) Distribution Pump from New Kesbewa Gr. Res. to Piliyandala 
North Area 

Horizontal, centrifugal volute 
17.2 m3/min x 33 m x 135 kW 

3) Distribution Pump from New Kesbewa Gr. Res. to Piliyandala 
Southeast Area 

Horizontal, centrifugal volute 
10.5 m3/min x 33 m x 85 kW 

3 (1) 
 
 
 

3 (1) 
 
 
 

2 (1) 

Fixed speed 
 
 
 
Variable speed 
 
 
 
Variable speed 

Proposed Delkada 
Gr. Res. 

1) Distribution Pump from New Delkada Gr. Res. to Moronthuduwa 
Distribution Area 

Horizontal, centrifugal volute 
12.9 m3/min x 48 m x 145 kW 

2) Distribution Pump from New Delkada Gr. Res. to Wadduwa 
distribution Area 

Horizontal, centrifugal volute 
18.5 m3/min x 31 m x 135 kW 

2 (1) 
 
 
 

2 (1) 

Variable speed 
 
 
 
Variable speed 

Source: JICA Survey Team 





Final Report Chapter 5 
Volume I - Executive Summary Facility Plan 
 

5-8 

 
Figure 5.1.5: General Layout of Proposed Transmission and Distribution System for Phase II 
Source: JICA Survey Team





Final Report Chapter 5 
Volume I - Executive Summary Facility Plan 
 

5-9 

 
Figure 5.1.6: Schematic Diagram of Proposed Transmission System for 2025 (Phase II) 
Source: JICA Survey Team 





Final Report Chapter 5 
Volume II - Main Report  Facility Plan 

5-10 

5.2 NRW Activities in Dehiwala and Moratuwa 
 
5.2.1 On-going Projects by ADB 
 
(1) Information Obtained by ADB Project in/around Colombo 
 
Currently, NWSDB is conducting several projects under the assistance of ADB in/around Colombo area, 
including “Capacity Development for Non-Revenue Water Reduction” and “Greater Colombo Water and 
Wastewater Management Improvement Investment Program (GCWWMIIP)”. The GCWWMIIP is divided 
into two projects, namely the “Tranche 1” and the “Tranche 2”. The Tranche 1 covers northern part and the 
Tranche 2 covers southern part of Colombo city. In addition, ADB has released its announcement on 
“Institutional Development of National Water Supply and Drainage Board”, which is a technical 
assistance (TA) project including activities regarding reinforcement of institutional structure and 
implementation of trainings in December 2014. 
 
(2) Confirmation of Overlapping between the Project and ADB’s Assistance 
 
According to the NWSDB’s project director (PD) of the GCWWMIIP, there are some transmission lines, 
which are supplying Dehiwala area and covered by the GCWWMIIP. However, the ADB’s projects does 
not cover the distribution lines therefore there is no overlapping between the ADB projects in/around 